CHEETAH 900mm DECK BL\ C\LC\L QO MM

Y
Hecztj Auiy
vcsher \C v -
8 [SL~A  NOLS L0 Ui

(" -
XA MO X | -2S !
e = Sop 3,,2;% ; ANt blades

Cothc\ e oS




TSO132 Qeo o - (leie (\oaff-\

asloos -

Mot e

YOO avrr Ak G R ET (T

CHEETAH 900mm DECK PARTS LIST

REF
NO.,

0o~ D 0 bW =

— dh e —
WA =D

hhhmmmmwmwmwwmmmmmmmmmmaa - =k
Q

PART DESCRIPTION

NO.

750152 Deck - Culler

500099 Housing - Spindle
850086 Spacer - Bearing
750338 Bearing

750282 Seal - Spindle

500175 Spacer - Spindie
500111 Bush - Taper

850137 Pulley - Spindle
500176 Washer - Spindle Pulley
758153 Nut - Nyloc M16 x 1.5
500323 Spindle Assy

500324 Bolt - M10 x 30 x 1.25
911181 Biade 18"

506325 Hlade - Heavy Duly
750147 Shaft Assy - D/Ildler
750139 Screw - Set M10 x 35
750122 Pyliey - D/tdler
750337 52%?%@* G
751149 Washer - C/Sunk
751148 Screw - C/Sunk M10 x 25
500095 Arm - Tension

750241 Bush - Plastic

750207 Circlip 16mm

750218 Nipple - Grease
500283 V Belt - AX60

750385 Spring - Tension
500309 Arm - Connecling L/H
500310 Arm - Connecling R/H
750140 Screw - Set M12 x 25
751049 Adjuster - Pan
750107 Screw - Set M12 x 50
750104 Nut - Nyloc M12
750209 Nut - M16 Hex
750128 Nut - Nyloc M16 -
005478 EndCap x 2 y ok pod e d
500260 \ Tube - Roller P
500261 Axle - Raller

500257 Bolt - M10 x 110
750127 Nut - Nyloc M10
500311 Guard - Pulley
750156 Washer - Flal M8 x 21
750157 Washer - Spring M8
750591 Screw - Set M8 x 80
750150 Guide - Belt

750102 Nut - Nyloc M8
750164 Brackel - Flap
750156 Washer - Flal M8 x 21
750116 Screw - Sel M8 x 20
750156 Washer - Flat M8 x 21
750116 Screw - Set M8 x 20
750163 Flap

750104 Nul - Nyloc M12

: Cloe_\l;. ebe ) (Q ‘SP"“M"E’.),

CHEETAH 900mm DECK PAF 'S LIST

(Continued)

REF  PART DESCRIPTION

NO. NoO.
PARTS NOT ILLUSTRATED
500303  Pulley - idler
750135  Nul - Nyloc 3/8 NF
500294  VBell - Bag
500106 Washer - Blade
750219

45’ O3y A 194 /[ﬂ’ SIE

Grease Nipple - D/Idler Pulley



CHEETAH 900mm PARTS LIST

REF PART DESCRIPTION

NO NO

1 KS750152 Deck - Cutter

2 KS500098  Housing - Spindle

3 KSB50086  Spacer - Bearing

4 KS750338 Bearing

5 KS750282  Seal - Spindle

8 KS500175  Spacer - Spindle

7 KS500111  Bush - Taper

8 KS850137  Pulley - Spindle

9 KS500176  Washer - Spindle Pulley
10 KS5758153  Nut - Nyloc M16 x 1.5
11 KS500323  Spindle Assy

12 KS500324 Bolt - M10 x 30 x 1.25
13 KS911181 Blade 18" KS500325 Blade - Heavy Duty
14 KS750147  Shaft Assy - D/Idler
15 KS750139  Screw - Set M10 x 35
16 KS750122  Pulley - Dfidler

16a KS750167  Spacer - DfIdler

17 K5750337 Bearing

1§ KS751148  Washer - CfSunk

19 KS751148  Screw - C/Sunk M1Q x 25
20 KS5500095  Arm - Tension

21 KS750241  Bush - Plastic

22 KS750207  Circlip 16mm

23 KS750216 Nipple - Grease

24 KS5500283 V Belt - AX60

25 KS5750385  Spring - Tension

26 KS500309 Arm - Connacting LH
27 KS5003i0 Arm - Connecting RH
28  KS750140 Screw - Set M12 x 25
29  KS751045  Adjustar - Pan

30 KS750107  Screw - Set M12 x 30
31 K5750104  Mut - Nyloc M12

32 KS75020%  Nut- M16 Hex

33 KS750128  Nut - Nyloc M16

34 KSD05478 End Cap

35 KS500260 Tube - Roller

36 KS500261 Axle - Roller

37  KS500257 Bolt- M10 x 110

38 KS750127  Nut - Nyloc M10

39 KS500311 Guard - Pulley

40 KS750156 Washer - Flat M8 x 21
41 KS750157  Washer - Spring M3
42 KS750591  Screw - Set M3 x 80
43  KS750150 Guide - Belt

44 KS5750102  Nut- Nyloc M3

4%  KS750164  Bracket - Flap

46 KS750156  Washer - Flat M8 x 21
47  KS750116  Screw - Set M8 x 20
48  KS750156  Washer - Flat M8 x 21
49  KS750116  Screw - Set M8 x 20
50 KS750163 FHap

51  KS750104  Nut - Nyloc M12

PARTS NOT ILLUSTRATED

KS500303  Pulley - IdlerkS750135  Nut - Nylac 3/8 NF

KS500294 V Beit - B8S KS500106 Washer - Blade

KS500315 Mulch Plate K5750219 Grease Nipple -
D/fIdler Pulley

Also send with mulch piate:-

KS750156x 2 Washar  KS750370x 2 Wing nut

Section 8 Page 23

20/03/00



